product name

Longlife by MTD Imperial Mdl 332 Lawn Tractor

Model: Longlife Imperial Mdl 332

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Parts

...
...
1
Engine Pulley Belt Guard Ass'y. MTD-16670

...
2
Hex Screw, 1/4-14 x 0.625" MTD-710-0896

...
3
Hex Bolt 5/16-18 x 51/4" Lg. MTD-710-0833

...
4
HEX NUT 5/16-18 MTD-712-3010

...
5
Bell-Wash. .345" I.D. x .88 MTD-736-0242

...
6
Truss-Mach. Scr. 1/4-20 x .50" Lg. MTD-710-0286


...
8
SPRING WASHER BELL MTD-736-0270

...
xx
Foot Pad-R.H. MTD-723-0308

...
xx
Foot Pad-L.H. MTD-723-0309

...
11
Hex Nut 1/4-28 Thd. MTD-712-0138

...
12
Spring Retainer Brkt. MTD-17128A-0637

...
13
Spacer .5" I.D. x .93" MTD-750-0721

...
14
Hex Bolt 1/4-28 x 1.75" Lg. MTD-710-0559

...
15
Idler Bracket MTD-15891C-0637

...
16
Variable Speed Torque Brkt. Ass'y. MTD-16352

...
17
Variable Speed Brkt. Ass'y. MTD-16676

...
18
Variable Speed Pivot Brkt. MTD-16679

...
19
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
20
Hex Bolt 3/8-24 x 13/4" Lg. Gr. 5 MTD-710-0539

...
21
Carr. Bolt 1/4-20 x .75" Lg. MTD-710-0703

...
22
Hex Bolt 7/16-20 x 1.5" Lg. MTD-710-0757

...
23
Screws 3/8-16X2.5 MTD-710-0859

...
24
Belt Keeper, .25 DIA X 3.0 MTD-911-1000

...
25
Hex Nut 3/8-24 Thd. MTD-712-0241

...
27
Hex Nut 1/4-20 Thd. MTD-912-0287

...
28
Hex Nut 3/8-16 Thd. MTD-712-0798


...
31
Snap Ring .56" Dia. MTD-916-0114

...
32
Variable Speed Pulley Ass'y. 5" O.D. MTD-917-0800A

...
33
Transaxle Complete MTD-717-0775

...
35
Fl-Wash. 3/8" I.D. x 1" MTD-736-0258

...
36
Ext. Spring .62" O.D. x 6.12" MTD-932-0384

...
37
Ext. Spring .94" O.D. x 6.7 MTD-732-0459C

...
38
Extension Spring 2.59" Lg. MTD-732-0568

...
39
Fl-Wash. MTD-936-0117

...
40
Lock Wash. 5/16" I.D. MTD-936-0119

...
41
L-Wash. 3/8" I.D. MTD-736-0169

...
42
L-Wash. 7/16" I.D. MTD-736-0171

...
43
Fl-Wash. .450" I.D. x 1.25" MTD-736-0322

...
44
L-Wash. 1/4" I.D. MTD-936-0329

...
45
Bell-Wash. .39" I.D. x 1.13" MTD-736-0331

...
46
Fl-Wash. .56" I.D. x 1.0" O.D. MTD-736-0355

...
47
Washer "Teflon" .565 I.D. MTD-736-0414

...
48
L-Wash. 1/2" I.D. MTD-736-0921

...
49
Shaft 56" Dia. x 3.875" Lg. MTD-938-0569

...
50
Truss Bearing .56 Dia. x 1.25" MTD-941-0405

...
51
Flanged Nyliner Brg. MTD-741-0419

...
52
NYLINER BEARING MTD-741-0495

...
53
Speed Control Link MTD-747-0688

...
54

...
55
Variable Speed Belt MTD-954-0280A

...
56
Variable Speed Belt MTD-954-0281

...
57
1/2 V-Pulley .500" I.D. x 8.00" MTD-756-0374

...
58
Fl-ldler Pulley 3.25" x 1.0" MTD-756-0643A

...
59
Dbl. Pulley 6.0" Dia. x 3.56" MTD-756-0508

...
60
Spring .38" O.D. x 3.18" Lg. MTD-932-0303

...
61
Ext. Spring .59n O.D. x 7 08" MTD-932-0413

...
62
Shld. Spacer .500" Dia. MTD-748-0234

...
63
Hex Bolt 5/16-18 x 2.75" Lg.* MTD-710-0176

...
64
Front Frame MTD-16652

...
65
Rear Frame MTD-16653

...
66
Transaxle Support Brkt. MTD-16654A-0637

...
67
Transaxle Brkt. Reinforcement MTD-16659-0637

...
68
Hex Wash. AB-Tap Scr. 5/16 x.75" Lg. MTD-710-0726

...
69
Support Brace (8 HP Only) MTD-749-0727

...
70
Hex Bolt 1/4-28 x .75" (8 HP) MTD-710-0412

...
71
Hex Bolt 5/16-24 x .75" (8 HP) MTD-710-0157

...
72
Hex Cent. L.-Nut 5/16-18 Thd. MTD-912-0158

...
73
Hex Bolt 5/16-18 x 3.0" Lg.* MTD-710-0189

...
74
Truss Mach. B-Tap Scr. #10 x.50" Lg. MTD-710-0351

...
75
Clutch/Brake Pedal Ass'y. MTD-16689

...
76
Clutch/Brake Pedal Mounting Brkt. MTD-16691

...
77
Carr. Bolt 1/4-20 x .62" Lg. MTD-710-0134

...
78
SCREW 1/4-20 X1.00 GR5 MTD-710-0597

...
79
Hex TT-Tap Scr. 1/4-20 x .5" Lg. MTD-710-0599

...
80

...
81
UNKNOWN MTD-NA

...
82
Cot-Pin 3/32" Dia. x 1.0" Lg. MTD-714-0111

...
83
Cot-Pin 3/32" Dia. x .75" Lg. MTD-714-0507

...
84
Switch Actuator MTD-732-0435

...
86
Fl-Wash. MTD-936-0256

...
87
UNKNOWN MTD-NA

...
88
Brake Rod MTD-747-0686

...
91
Speed Selector Lever MTD-17457B

...
92
5 Speed Selector Brkt. MTD-16693

...
xx
7 Speed Selector Brkt. MTD-16694

...
93
Shoulder Bolt .437" Dia. x .35 Lg. 5/16-18 Thd. MTD-938-0141

...
94
Engagement Ferru MTD-911-0677

...
96
Intern. Cot-Pin 5/16" Dia. MTD-714-0104

...
98
UNKNOWN MTD-NA

...
99
Fl-Wash. .344" I.D. x .62" MTD-736-0264

...
100
Fl-Wash. .25" I.D. x .62n O.D. MTD-736-0463

...
101
Speed Control Rod MTD-747-0675

...
106
Hex L-Bolt 5/16-24 x .75" Lg. MTD-710-0627

...
107
Rear Wheel Ass'y. Comp. MTD-734-1424

...
108
Turf Tread 16.0 x 7.50 Rear MTD-734-1423

...
109
Rear Wheel Rim Ass'y. MTD-734-1450

...
110
Bell-Wash. .345" I.D. x .88" MTD-736-0242

...
114
Shift Lever Adjusting Link MTD-17178

...
115
Shin Lever Spring Brkt. MTD-16482

...
117
Hex Bolt 1/4-20 x .50" Lg. MTD-910-0289

...
119
Inter. Cotter Pin MTD-714-0149B

...
121
Shfter Knob MTD-931-0009A

...
122
PUSH NUT MTD-726-0106

...
123
Compression Spring 1.5 Lg. MTD-732-0499

...
125
FLAT WASHER.469 ID x .88 OD MTD-936-0226

...
126
Bhin Rod Ass'y. MTD-747-0680

...
127
Shift Rod MTD-747-0685

...
128
Safety Switch MTD-925-0465A

...
129
Safety Switch MTD-725-0577

...
130
Shift Lever Support MTD-17179

...
131
Hex Wash. Hd. AB-Tap Scr. #8 x .5" Lg. MTD-710-0227

...
132
Insulatop Nut Plate MTD-926-0320

...
133
Spring Switch MTD-753-0580

...
134
Hx Wash Hd. Scr. 3/8-16 x 1.25" MTD-710-0502A

...
135
Hex Bolt 5/16-24 x 11/4" Lg. Grade 5 MTD-710-06I2

...
136
Lock Wash. 5/16" I.D. MTD-936-0119

...
137
Hex Nut 5/16-24 Thd. MTD-912-3057

...
138
Engine MTD-NA

...
139
Muffler Check PN MTD-NA

...
xx
Spr. Wash. 7/16" I.D. MTD-936-0141
...
...
...
Processing